Wenatchee River Watershed
Dissolved Oxygen and pH
Total Maximum Daily Load

Water Quality Implementation Plan -- DRAFT

ndl
ﬁ October 2009

DEPARTMENT OF

ECOLOGY Publication No. 09-10-075

State of Washington



Publication and Contact Information

This report is available on the Department of Ecology’s website at
http://www.ecy.wa.gov/biblio/0910075.html

For more information contact:

Washington State Department of Ecology
Water Quality Program

15 West Yakima Ave -- Suite 200
Yakima, WA 98902-3452

Phone: 509-454-7888

Washington State Department of Ecology - www.ecy.wa.gov/
0 Headquarters, Olympia 360-407-6000

o0 Northwest Regional Office, Bellevue  425-649-7000
0 Southwest Regional Office, Olympia  360-407-6300
[...]
schedule in line with the WQIP. Changes to the TMDL and WLASs could change milestones
shown in the timeline and/or Leavenworth’s course of action.

Wenatchee River Watershed Water Quality Implementation Plan
Page 27 - DRAFT



Potential Phosphorus Load Reduction: 7.7 kg/day

Timeline: Facility Planning 2009 - 2011
Process Enhancements 2012 - 2013
Pilot Testing 2014 - 2015
Facility Planning & Possible Design 2016 — 2017

Construction of Possible WWTP Improvements 2018 - 2019
Range of Cost: $3.7 - $5.6 million
Lead: City of Leavenworth

PSP-1 through PSP-5 Peshastin/Dryden wastewater treatment plant

The Peshastin facility receives waste from the local customers in a septic tank effluent pump
(STEP) system. Customers use District-owned and maintained septic tanks that discharge to the
Peshastin system. As shown in Figure 4, the Peshastin facility is a sequencing batch reactor that
uses UV disinfection prior to discharge to the Wenatchee River. Solids from the process are held
in an aerobic digester and dewatered through a small centrifuge, and then truck hauled to a
regional composting facility.

SBR

uv
Disinfection
‘ A H‘ > » Wenaichee
River
A_erobic Centrifuge
o o Digester
Existing Effluent Characteristics Truck Haul

Nutient _NH4 ___NO3 TP _,il_,
mgl | 1 ] 12 4

s

The facility at Dryden is a community septic and drainfield that receives flow from 42 residential
connections. Figure 5 shows the relatively simple treatment process and its proximity to the
Wenatchee River. The groundwater/surface water interaction potential may cause a nonpoint
source of phosphorus loading to the river, as discussed in the TMDL study.

Figure 4. Existing treatment schematic of the Peshastin facility

Wenatchee River Watershed Water Quality Implementation Plan
Page 28 - DRAFT



v

»| Septic
Tank Drain field Wenatchee
v River

Existing Effluent Characteristics
Nutrient NH4 NO3 TP
mgl | 20 ] o 4

Figure 5. Existing treatment schematic of the Dryden facility

The Dryden facility could implement measures to meet the phosphorus TMDL requirements on
its own. Alternatively, Dryden wastewater flows could be routed to Peshastin, and the Peshastin
facility and/or treatment process could be upgraded to meet the TMDL requirements. In addition
to treating significantly more flow than Dryden, Peshastin’s facility is highly adaptable for
incorporating biological nutrient removal and other advanced treatment processes. Under the
existing operation, the facility has some degree of biological phosphorus removal. Similar to the
Leavenworth WWTP, process enhancements to the existing system may be possible to improve
phosphorus removalm but most likely won’t meet WLASs below 100 pg/L. Adding or directing
the RAS into a formalized anaerobic zone, in order to promote the production of VFAs that are
required for the biological phosphorus removal process, would also lead to increased phosphorus
removal. Potential changes to the current WLAs at the same time will dictate necessary plant
process modifications and improvements.

Chelan County PUD is currently in the facility-planning phase and evaluating impacts of the
TMDL on its WWTP. This facility planning will extend into 2010. This facility planning effort
will evaluate possible improvements to meet current WLASs in the TMDL. A process
enhancement period and pilot testing would likely follow the planning phase similar to
Leavenworth.

To meet the current TMDL requirements, enhanced nutrient removal approaching the limits of
technology would be necessary and require the use of multi-stage effluent filtration, with the
addition of ferric chloride or membrane technology. It was assumed that an upgraded facility,
designed to meet phosphorus limits from the Wenatchee River TMDL, would include effluent
filtration and produce Class A reuse water that could be marketed and used locally to supplant
irrigation or other non-potable water use needs. Based on the current WLAs, Table 9 provides a
summary of process needs for Peshastin, followed by Figure 6 depicting the future treatment
layout.

Wenatchee River Watershed Water Quality Implementation Plan
Page 29 - DRAFT



Table 9. Summary of Peshastin/Dryden wastewater treatment plant

Facility Need/Comment
Influent STEP feed reduces TSS. Flow with Dryden increases required capacity (0.11
vs. 0.09 mgd) but lowers TSS offset load.
Headworks No headworks. STEP system
SBR Capacity appears adequate. May need some upgrades in aeration.

Flow Equalization Attenuate SBR effluent to provide steady flow to tertiary process. Reduce
peak flows to max day.

Filtration Two stage filtration using moving bed filtration

UV Disinfection Need to upgrade UV for increased flow.

Reuse Upgrade UV to meet Reuse requirements.

Requirements Add residual chlorine

Solids Handling Aerobic digester is marginal. Retain current operation, knowing that solids

processing is marginal.

Truck Haul

------------- S I g N

-

Future Effluent Characteristics
Nutrient NH4 NO3 TP
mg/L [ 1 12 0.05
Flow =0.12 MGD

Optimize SBR New New Dual-
Equalization Eeri sand filtration Replace UV
Basin erric Disinfection
:h#’:ﬁ: V//A Wenatchee
## 'y —\ ——> River
1
| | | cl,
] ] ] 1
1 1 1
Flow | LT Rese
from AR perobic T DR
Centrifuge
Dryden ! Digester e
]
1

Figure 6. Future treatment schematic for Peshastin/Dryden facility

Individual upgrade costs for required improvements to the Peshastin facility may vary
significantly depending on final WLAs and required enhancements and modifications to meet
WLAs. The total projected capital cost of improvements is approximately $7.5 million for the
improvements highlighted inFigure 6. A timeline is also provided to show a possible
implementation schedule in line with the WQIP. Changes to the TMDL and WLAs could
change milestones shown in the timeline and/or Peshastin’s course of action.

Wenatchee River Watershed Water Quality Implementation Plan
Page 30 - DRAFT



Potential Phosphorus Load Reduction: 1.8kg/day

Timeline: Facility Planning 2009 - 2010
Process Enhancements 2011 - 2012
Pilot Testing 2013 - 2014
Facility Planning & Possible Design 2015 - 2016

Construction of Possible WWTP Improvements 2017 - 2019
Range of Cost: $6.75 - $9 million
Lead: Chelan County PUD

PSC-1 through PSC-6 City of Cashmere wastewater treatment plant

The city of Cashmere lagoon system is not easily adaptable to biological nutrient removal for
low levels of effluent phosphorus. Combined with the requirement from Ecology to either
remove the leaking lagoon system from service, or rebuild it with an approved liner, the most
likely scenario is to reconstruct the facility into a new mechanical nutrient removal facility.

This would require the construction of multi-stage effluent media filters or a membrane
treatment system at the limits of treatment technology to meet the current draft TMDL load
allocations. Like the identified improvements for the city of Leavenworth and the Peshastin
facility, the plant would be able to produce Class A reclaimed water that might be used to
supplement irrigation or other non-potable water needs in or around the city. Table 10 provides
a summary of possible process upgrades for Cashmere, followed by Figure 7 depicting the future
treatment process schematic upgrades.

Cashmere is currently in the facility planning stage and while the improvements discussed here
may have the ability to meet TMDL requirements, other alternatives may be available to
Cashmere depending on cost, facility location and other factors. For example, it may be possible
to reduce phosphorus loads to the WWTP by reducing phosphorus loads from industrial
dischargers. Crunch Pak and Blue Star discharge wastewater to the WWTP, so additional
pretreatment by these facilities to remove phosphorus may be a cost-effective approach to
allowing Cashmere meet TMDL requirements.

Cashmere may implement WWTP improvements in phases. For example, if Cashmere desires to
build a new mechanical treatment facility that will have the flexibility to incorporate phosphorus
removal at a later date, it can build the mechanical plant initially while incorporating phosphorus
removal improvements during a later phase timed with phosphorus removal requirements
dictated by the final TMDL.

Wenatchee River Watershed Water Quality Implementation Plan
Page 31 - DRAFT



Table 10. Summary of city

of Cashmere Wastewater treatment plant

Facility Need/Comment
Influent Current conditions.
Headworks Conventional (flow measurement, grit, screen)
Flow Equalization Provide steady flow to MBR

MBR

Complete MBR technology with fine screen, biological nitrogen and
phosphorus removal, membrane facilities. Include alum addition for
phosphorus removal backup.

UV Disinfection

Inline UV following MBR

Reuse Requirements

Effluent will meet Reuse quality. Reduce chemical feed during reuse
season. Add small amount hypochlorite for residual chlorine.

Solids Handling

Aerobic digestion for simple operation.

Equalization Bio-P/Bio-N
W Fine IR;emoval AIum
Grit s Screen rocess Membrane Inline UV
Removal creen Disinfection Wenatch
enatchee
> > ;” ) » Y i > ,@ >
X ,;‘ § : > ”  River
[ e R CI2
]
| L v 5 Reuse
|
]
: * Nothing of the existing facility is retained. All processes will be new systems.
[}
: Aerobic
: Digester |
Ferric — | Belt Press Truck Haul
| I - - . .
*a—8--* Future Effluent Characteristics
E:‘E‘g Nutrient NH4 NO3 TP
mgl | 20 0 0.1
Flow = 0.90 MGD
Figure 7. Future treatment schematic

Individual upgrade costs for required improvements to the city of Cashmere’s WWTP applied
only available cost information, and may vary significantly depending on final WLAs and
required enhancements and modifications to meet WLAs. The total projected capital cost of
improvements is approximately $28 million for the improvements shown in Figure 7. It is
assumed for timeline purposes that WWTP would be phased to include phosphorus removal at a

later date.

Wenatchee

River Watershed Water Quality Implementation Plan
Page 32 - DRAFT



Potential Phosphorus Load Reduction: 15.5 kg/day

Timeline: Facility Planning 2009 - 2010
Industrial Pretreatment Planning 2010
WWTP Design 2010 - 2011
Phase | WWTP Construction 2012 — 2014
Interim Plant Optimization 2015 - 2017
Possible Phase 11 WWTP Construction 2018 - 2019

Range of Cost: $25.2 - $33.6 million
Lead: City of Cashmere

PSF-1 Leavenworth National Fish Hatchery

Activity: The Leavenworth National Fish Hatchery (LNFH) currently discharges approximately
25 to 30 mgd and 1.27 kg/d of phosphorus to Icicle Creek. The target phosphorus WLA for
LNFH is 0.48 kg/d, a 62% reduction. This WLA is equivalent to a 5.2 ug/L total phosphorus
concentration and phosphorus removal technology limits will not allow LNFH to meet this
WLA. In fact, LNFH’s current phosphorus discharge concentration of approximately 14 pg/L is
already below the limits of technology. As a result, alternative effluent management will be
required by LNFH. Such alternatives might include effluent phosphorus trading or reclaimed
water use; however, these activities would likely only relieve LNFH of the phosphorus WLA to a
small degree, since LNFH’s discharge flows are so high.

Potential Phosphorus Load Reduction: Currently unknown.
Range of Cost: Currently unknown.
Lead: Leavenworth National Fish Hatchery

PSI-1 through PSI-4 Industrial non-contact cooling water discharges

Bardin Farms Corporation (Monitor, WA), Blue Star Growers, Inc. (Cashmere, WA) and Blue
Bird, Inc. (Peshastin, WA) store and pack fresh fruit. These facilities use water for mechanical
heating and cooling equipment which is discharged as non-contact cooling water (NCCW) to the
Wenatchee River under NPDES general permits. Facilities commonly add chemicals (which
may contain phosphorus) to the NCCW to prevent corrosion, scaling and biological fouling in
boilers, cooling towers, refrigeration systems, and related equipment. Sampling in December
2004 evaluated total and inorganic phosphorus in the fruit packers’ discharge while documenting
which of those dischargers add chemicals to their NCCW. Results of this sampling are presented
in Table 11.

Wenatchee River Watershed Water Quality Implementation Plan
Page 33 - DRAFT



Table 11. Total and inorganic phosphorus in non-contact cooling water discharges.

Permitted ] ! TELE] 1
Facility Discharge Chemicals Inorganic-P Total P Percen_t Wastelc_)ad
. Added? (ng/L) (ng/L) Inorganic Allocation
Point
(ng/L)
796A No 40.7 40.7 100 40.7
796C No 45.6 45.6 100 45.6
Blue Bird 796D No 40.5 40.5 100 40.5
796E No 41.7 41.7 100 41.7
796B Yes 189 2,380 8 90
Blue Star 8 Yes 139 240 58 90
. 786A Yes 175 2,920 6.0 90
Bardin Farms | 7g6p Yes 150 3,300 45 90

¢ (Ecology, 2009)

Table 11 shows that no phosphorus reduction will be required of Blue Bird’s NCCW that does
not utilize chemical addition (796A, 796C, 796D, 796E), yet a significant reduction will be
required of its 796B NCCW discharge. Similarly, Blue Star and Bardin Farms, who add
chemicals to their NCCW, will need to make a significant phosphorus reduction in their NCCW
to 90 pg/L.

NCCW phosphorus sampling results generally show that the total phosphorus concentration for
dischargers who add chemicals to their NCCW is approximately one to two orders of magnitude
greater than those who do not add chemicals. The phosphorus in NCCW resulting from
chemical addition is mostly organic (generally greater than 90%) while the phosphorus content
of the NCCW for facilities that do not add chemical is essentially inorganic (ortho-phosphate). It
is also worth noting from historical Blue Bird and Bardin Farms NCCW sampling data that their
discharges have low TSS (generally non-detectable with occasional spikes up to 10 mg/L) and
essentially non-detectable BOD (less than 5 mg/L). Because the TSS is low and organic
phosphorus fraction is high, a significant portion of the total phosphorus in the NCCW streams
using chemical addition is dissolved organic phosphorus.

Phosphorus reduction for continued Wenatchee River discharge

If continued discharge to the Wenatchee River is desired by Blue Bird, Blue Star and Bardin
Farms, phosphorus reduction measures will be required to meet the current TMDL and WLAs.
The easiest means for achieving this reduction is by source reduction or chemical substitution.
NCCW phosphorus discharge could be reduced by either eliminating chemical addition to the
NCCW or substituting the chemicals used with chemicals or processes that do not contain
phosphorus nor increase phosphorus concentration during NCCW use.

Non-chemical technologies also exist for treating NCCW including Ultrasound, Pulse-Power and
Ozone (Fact Sheet for the Fresh Fruit Packing General Permit, Washington Department of
Ecology, effective July 2009). Use of these technologies could eliminate the need for chemical
addition to NCCW if they can successfully control corrosion, scaling and biological fouling in
the equipment where NCCW is used. The applicability and feasibility of these technologies and

Wenatchee River Watershed Water Quality Implementation Plan
Page 34 - DRAFT



chemical substitutions would need to be evaluated on a case-by-case basis. Pilot testing could be
done to evaluate their effectiveness at protecting mechanical heating and cooling equipment.

Chemical precipitation of phosphorus in the wastewater treatment industry is widely practiced.
Chemicals such as alum and ferric chloride will react with phosphate to form a precipitate that
can be physically separated from the wastewater. However, these chemicals and others used for
phosphorus removal will not react with organic phosphorus. As noted earlier, greater than 90%
of the phosphorus in the NCCW that have chemical additives is typically organic, so chemical
precipitation is not a viable alternative for the fruit processors to meet required phosphorus
reductions.

Since biological and chemical methods would not be feasible for removal of phosphorus from
NCCW, the final available method would be physical removal of phosphorus (namely the